XK TTo—

e

= MRV-3
Iv="1") X I
PARTS LIST

Iy MG3L—6

<>

MAMETORA AGRIC MACHINERY CO, LTD.



BREXOBER., FFORLES « s « AL LTHZ
XD Emi3RZMA T ERA

WERRELT COMEBmE@ERABOCE T,
mlmXEzotBlemzER L e, HET EHBR

FERCRIBLEXOBERAILETo T REECHEBRNET,

*B B N O
(1)
B g,
(2)
(3)
OBERICIED 7,
(4)
(5)

REEEZCLOZVERTEN, CERIG88HVET
DTBEES LA LHEEXHE T T,

¥¢ NOTICE ( Request for Customers)

(1)

(5)

In placing an order for parts, be sure to specify
the index number in this list, name of items and
the number of parts.

Return of ordered goods cannot be accepted.

Be sure to use the standard parts listed herein

as repair parts.

Use of other marketed or similar goods often causes
a deterioration of performance and an earlier damage.

Since orders for parts rush in during the demand
season, earlier order are recommended.

As in some cases forms and dimensions may be
different owing to remodelling or modifications,
order parts upon noting the model number.



MRV-3

= R
CONTENTS
% FR SECTION NAME PAGE
}‘“777\5‘7:/3‘//7’_;(551% ............................................. 1~4
TRANSMISSION CASE GROUP
ﬂ%@;ﬁxﬁé%(l) .................................................................... 5~10
OUT FITTING GROUP(1)
e FR AR (2) e eeeererremmmmnnnininiiiii 11~14
OUT FITTING GROUP(2)
BB BB v evveeeeessessme ettt 15~16

ACCESORY PARTS GROUP



A PRIy arh— X%
TRANSMISSION CASE GROUP

;

/ t/
ssi0 B R B per L %540 KR

DW ~/000



A

bSR3y ari—ZXBE%

TRANSMISSION CASE GROUP

REEE] X 3 i u‘a % TEL5E & 2
No. | DRAFTING NO. PARTS NAME UNIT | REMARKS
A—1 | M40—3250 SHAFT, main E 1
A—2 | M40—3212 SPROCKET, with gear Xy —fFR7a% b 1
A—3 | M40—-3213 GEAR, (high)main shaft T Y v — 1
A—4 | M13—-216 WASHER, side clutch shaft| %4 7 5 » 584 1
A—5 | SRS~20 RING, snap S—20 AF 7Y v 7S—20 1
A—6 | M40—125 GEAR, change FrrvP¥r— 1
A—7 | Bb—6202 BALL BEARING #6202 | k#—A~T7V) 7 #6202 1
A—8 | SRR-35 RING, snap R—35 Aty 7Y 7 R-—35 2
A-9 | 0S—SC—15357 | OIL SEAL, SC—15357 ANy — SC—15357 1
A—10 | Bb—6003 BALL BEARING #6003 | ®—A-<71) 7 #6003 1
A—11 | 0S-SC-24358 OIL SEAL, SC-24358 F ANy —n SC—24358 1 905-2435-080¢
A—12 | M40—3215 SHAFT, back %4 1
A-13 | M40—3216 GEAR ASS’Y, back Ny rXe— (F) 1
A—14 | Nb—151917 NEEDLE BEARING KT-151917 2=FM~TY ¥ 7 KT-151917 1
A-15| M7 —233 PACKING, shifter rod v75—ay PRy Ry 8
A-16 | M7 —217.a WASHER A B 4 A 5
A—17 | M7 —234.b PACKING, (out side) oMty 27 Mty % V(0 5
A-18 | MSW—1000 SPRING WASHER, 10¢ | x2f4£10¢ 14
A—19 | MNt—1000 NUT, M10 P1.25 ANAF v FMIOP1.25 10
A—20 | M40—3111 ROD, (high)shifter BHE7s—wy b 1
A-21 | M40—3312 FORK, (high)shifter B#Ey75—ay b7 r—7 1
A—22 | M40—135 ROD, shifter B ¥74—uv}t B 1
A—23 | M40—137.2 FORK, shifter B ¥74—-7x—-7 B 1
A—24 | M7 —314 SPRING, shifter rod push | 274 —wv .y }/ R 2
A—25 | M7 —314—1 SPRING, (B) shifter rod push: 7 # —o » }§#,¢2 (B) 2
A—26 | SB—0800 BALL, steel 8¢ M OE® 8¢ 2
A—27 | STP—3020 SPLIT PIN, 3¢X20¢ HE 3 $x 204 2
A—28 | M40—130 SHAFT, back Sy 7 1
A-29 | MA0—3214 GEAR, shaft 2 28X » — 1
A—30 | M23—256 BUSH, A %792 A 2
A—31 | M40—131 SHAFT, reduction gear K X v — Bl 1
A—32 | M23—259 GEAR, reduction Wk X ¥ — 1
A—33 | M23—224 BUSH, B %792 B 1
A—34 | M40—142 SHAFT ASS’Y, axle B O (%) 1
A-35| Bb—6205 BALL BEARING, #6205 | ®—A~T7Y 7 #6205 4
A—36| SRR—52 RING, snap R—52 A+ 7Yy R—52 4
A-37| 0S-TC-255212 | OIL SEAL, TC—255212 | #4 A3 —n TC—255212 2
A—38| M40—141 SHAFT ASS'Y, tilling P (%) 1

(2)




A PR3y avsy—ABE
TRANSMISSION CASE GROUP




PR3y iaryi—XEHER

A

TRANSMISSION CASE GROUP

REES 2 i efa 2 TELHE & B
No | DRAFTING NO. PARTS NAME UNIT | REMARKS

A—=39| 0S-WD-255215 | OIL SEAL,WD—255215 | # 4 L3 —WD—255215 2

A—40 | RC—42568 CHAIN, roller(3" X68L) | o—7—4x > (3" X68L) 1

A—41 | M40—117 SPRING, chain pulley FT k)R 1

A—42 | STP—2512 SPLIT PIN, 2.5¢x12¢ | #E > 2.5¢X12¢ 1

A—43 | M40—120 ARM, shifter ¥78=T—4 1

A—44 | OR—12 O—RING 12¢ 0y >7 12¢H 1 | T302

A—45 | M40—3151 CASE, mission L.R. Iyvavay—2R 7.3

A—46 | M40—119 PACKING, case r— RSy Xy 1

A—47 | MBt—0812 NUT, Mg X124 Aty P M8 X124 1

A—48 | M7 -118 PACKING, oil drain PEHAL < X v 1

A—49 | M60-0116-000 | PLUG, oilling AR 1

A—50 | MBt—0815 BOLT, M8 X 15¢ ANERL M8 X154 2

A-51 | MSW—0800 SPRING WASHER, 8¢ | <24 84 4

A—52 | MNt—0800 NUT, 8 ¢ Aty L 8¢ 1

A—53 | MBt—0614 BOLT, M6 X144 ANERNLFM6 X144 37

A—54 | MSW—0600 SPRING WASHER 6¢ | ~2[Ed 64¢ 37

A—55 | MNt—0600 NUT, M6 AfFy b M6 36

A—56 | M54—223 CAP, sealed YN K ERey T 1

A—57 | MCRSR—0514 | SCREW®M5 X144 @A 2 M5 X144 2

A-58 | M7 —127-a PACKING, oil inlet EWO Y ¥ 1

A—60 | M40—3253 SHAFT, counter vy —ih 1

A—61 | M40—3254 SPROCKET, counter A v F—ATuYy g b 1

A—62 | Bb—6003 BALL BEARING, #6003 | ®—n~71) > 7 #6003 1

A—63 | Bb—6003—2RS | BALL BEARING, #6003 | #—i~71 7 #6003 1 | with w—seal

A—64 | MA0—3852 PULLEY, AR T — ) — 1

A—65| R5—130 KEY,o5X5%35¢ % —5X5X%X35¢ 1

A—66 | M40—3256 GEAR, main shaft FHx X — 1

A—67 | M40— 3255 COLLAR, #5— 1

A—68 | SH—126 KEY,05X5X 30 fa%—5X5X30¢ 1

A—69 | M7 —813 WASHER, pulley 7—) — 2 B 1

A—170 | M40—3252 COVER B 8= 1

A—71 | MCRSR—0506 SCREW ,@M5 X 6¢ @A MEX 64 2

A—72 | MSW—0500 SPRING WASHER, 5¢ | ~~#J#45¢ 2

A—73 | RC—42534 CHAIN, roller (34" X 34) o—35—%x— (3" X34) 1

A—74 | M40—3251 CASE, counter(L.R.) BV E—r— R Efi%]

A—75 | MBt—0820 BOLT, M8 X204 FEKL M8 X204 3

(4)




# £ & B & ()

B OUT FITTING PARTS GROUP

S52. 1A LAA—fXLE

L v

& 33

3
R '
g i

S51. 6 A2 ARbw/N—{F




gt & & M & (1)
OUT FITTING PARTS GROUP
R &5 R & &5 Z 2 1euuR 8 R
No. | DRAFTING NO. PARTS NAME UNIT | REMARKS
B—1 | M40—450 HANDLE,ASS’Y turning | [E&h~> FL 1
B—2 | M40—451.a SUPORT, handle Ny RV 1
B—3 | M40—453 WASHER, fixing (A) EEES (A) 1 | B2 2.3t
B—4 | M40—453 WASHER, fixing (B) EEE4 (B) 1 | E= 1.0t
B—5 | M40—463 NUT, fitting handle Ny PR Y b 1
B-6 LEVER,adjusting handle |~y kg8 L /3— 2 |E12-6013-000 75w FLp/i—
B—7 | MCRSR-0615 SCREW, ®M6 x15¢ @HFEE AM6 X15¢ 2
B— 8 | M40—457 WIRE, adjusting handle(A) | v FARET 4 ¥ —(A) 1 ETH#HER M81-0618-004
B—9 | M40—457 WIRE, adjusting handle(B) | > FLSHE 7 4 +—(B) 1 | EA#FER M40-0468-002
B—10 | M40—457-2 COLLAR R 2
B—11 | MNt—0800 NUT, M8 NATF M8 2
B—12 | M40—429 SPRING, fixing pin BEL » B 2
B—13 | M40—422 PIN, fixing handle Ny FVEIEE v 2
B—14 | M40—436 LEVER, clutch 75y F Loi— 1 1M54-2033-000 F 45 UFL/\—
B—15 | M7 —841.a CLAMP, fixing clutch 77y FEEER 1 |M54-2035-00005vF R bwsi—
B—16 | M40—431 SCREW, tension lever Friya v b=} SR 1 |M40-0431-001
B—17 | MNt—0500L LOCK NUT,M5 P 0.9 oy s+ PM5P 0.9 2 |9NL-0500-003 [Fv &+ Pk
B-18 | MBt—0519 BOLT, M5 X194 AR FME X194 1
B—19 | 60496 SPRING, tension VR EREI LA 1
B—20 | M40—3858 WIRE, tension Friavi{y— 1 | M40-3858-001
B—21 | M7 —832.a CLAMP, wire 74 r—1k AR 1
B—22 | M7 —833 BOLT, wire fixing 74 X—1k 2 XN b 1
B—23 | M7 —834 NUT, wire fixing 74 %=1kt + b 1
B—24 |E35-2100-000 LEVER, throttle Ag sy b= 1 | ee———
B—25 | MCRSR—0620 | SCREW, ®M6 X204 @A AM6 X204 1
B—26 | MNt—0600 NUT, OM6 MAT o b M6 1
B—27 | M40—455 WIRE, throttle Zay P74 ¥ — 1
B—28 | MCRSR—0406 | SCREW@M4 X 6 ¢ @ALFEE A M4 X 6¢ 1
B—29 |FR43078 LOCK FingE 1 lz=
B—30 | M40—465 TOOL BOX TEA 1
B—31 | Md0— 466 CAP, tool box TEEE 1
B—32 | M9 —615 KNOB, lid TEfE V= 1
B—33 WASHER, 8¢ 477 A+—FEE8 ¢ 1
B-34 E—-RING, 6¢ ERE %% (6 M) 1
B—35 | MBt—0612 BOLT M6 X124 ARV M6 X124 18
B—36 | MFW—0600 WASHER, 6 ¢ FHES 6 ¢ 14
B—37 | MSW—0600 SPRING WASHER, 6¢ | ~S#ES6¢ 24
B—38 | MNt—0600 NUT, M6 ANATF ey P M6 12

(6)



gt & AMEND
OUT FITTING PARTS GROUP

e
13




B n % & B % (1)

OUT FITTING RARTS GROUP
REEE] X & 8 #h % sLalk & 2 F

No. | DRAFTING NO. PARTS NAME UNIT | REMARKS
B—39 | MBt—12125 BOLT, M12X125 KEELF MI2X125 1
B—40 | MSW—1200 SPRING WASHER, 12¢ | ,szxm4 124 1
B—41 | MNt—1200 NUT, M12 Ay b M2 1
B—42 | M40—560 BEAM ASS’Y v — AR 1
B—43 | MBt—0850 BOLT, M8 X504 KEFL M8 X504 4
B—44 | MSW—0800 SPRING WASHER, 8¢ | ~14 8¢ 17
B—45 | MNt—0800 NUT, M8 ANfEF o b M8 5
B—46 | M40—3514 BAR, adjustment U R fN— 1
B—47 | M40—-3519 BOLT, clamp PUwRI =0T TENL 1
B—48 | M40—3517 WASHER, clamp (A) 7577 vy x (A) 1
B—49 | M40—3518 WASHER, clamp (B) 7%3v77yvx (B) 1
B—50 | M40—515 LEVER, fork clamping 7 5 — ZEEfF Lot — 1
B—51 | M40—511 SUPPORT, beam F—La% 2 1
B—52 | MBt—0820 BOLT, M8 X20¢ KL F M8 X207 1
B—53 | M40—3511 COVER ASS’Y center g —H— (58) 1
B—54 | MBt—0816 BOLT, M8 x16¢ NERLE M8 X164 12
B—55 | MCNt—0800 CAP NUT, M8 &+ b M8 12
B—56 | M40—3512 COVER ASS’Y, rotary L R, n—g ) == (F) k&1
B—57 | M40—3523 COVER, side(L.R.) P AR A= EE4&1
B—58 | M40—3516 AMR, adjustment P AR T— A 2
B—59 | M40—3515 STAY, adjustment PRk R — 4
B—60 | M40—3524 RUBBER, fender(A) FL T (A) 1
B—61 | M40—3525 PLATE, setting( A) FL oAz (A) 1
B—62 | MCRSD—0615 | SCREW,®M6 x15¢ 75 AR Y M6 X154 2
B—63 | M40—3526 RUBBER, fender(B)LR. | 1 =4 (B) Ehk1
B—64 | M40—3527 PLATE, setting(B)LR. | %1 =4z (B) Ei%
B—65 | MBBt—0616 BOLT, wing M6 X 16/ WAL b M6 X167 3
B—66 | M40—761 SHAFT .rear wheel 9 &R ¥ 1
B—67 | R10-612 WHEEL, ruler T 2
B—68 | MFW—1600 WASHER, plain 16¢ EHES 164 2
B-69| Stp—4030 SPLIT PIN 4 ¢X30¢ ey 4¢X30¢ 2
B—70 | M40—501 - a TUBE, drame(R) FFh0—g—BREF2—7(h)
B—71| M40—500 - a TUBE, drame(L) k7 60— 4 —HREF2—7 (k)
B~72 | M40—505 - b BLADE, L. R. FHR EB%T
B—73 | MRSBt—1020 BOLT, M10Xx20¢ ANELARR R b M10X 204 14
B—74 | MSW—1000 SPRING WASHER,106 | ,<xi4 104 14
B—75 | MNt—1000 NUT, M10 KAty b MO 14
B—76 | M40—522 WASHER, adjusting RS 2

(8)




# # & B & (1)
OUT FITTING PARTS GROUP

@
o33
>

3. %.

£,




B n % & B #® (1)

OUT FITTING PARTS GROUP

REET] W 3 S n% 3 TELEE & B
No. | DRAFTING NO. PARTS NAME UNIT | REMARKS

B—77| M40—502 BOLT, set drame VA I 2

B—78 | MNt—1000L LOCK NUT, M10 2y 7+ b MO 2

B—79| M40—510 - a WHEEL TUBE KA —=NFa—7 2

B—80 | M26—1111 PIN, axle BHihiv 2

B—81 | M36—3113 PIN, axle(S) HHEy (8 5

B—82 | 60346 R—PIN(M) NREY (F) 4

B—83| TY-3-50-5 TIRE, rubber 350-5L.R. 4% 3.50—5 ERED | R4 VR 2T

B—84 |M97-0613-000 BAND, throttle wire IY—FyFRILk 1




C%ﬁn"nﬁﬂﬁ:@)

OUT FITTING PARTS GROUP




C N & & B #R (2
OUT FITTING PARTS GROUP
RiiES] X & B fh % 1G5kl & 2
No. | DRAFTING NO. PARTS NAME UNIT | REMARKS
-1 ENGINE MG3L—6 vy MG3L—6 1
-2 TANK, fuel Wk 2 v 2 1
-3 FILTER, fuel kL 2% 1
—4 CAP ASS'Y WES 7 X T 1
C-=5 SUPPORTER, fuel tank Wk~ 7 % AR 1
C—6 | MBt—0816 BOLT, M8 X16¢ AR L M8 X164 2
C—7 | MSW—0800 SPRING WASHER, 8¢ | /t#H& 84 19
C—8 | MFW~0800 WASHER, plain 8¢ TES 8¢ 18
C—9 | MNt—0800 NUT, M8 Aty b M8 9
C-10 SUPPORTER, fueltank | #¥ 5 > 7% 248 1
c-1 STRAINER Z b L—+ 1
C-1z RECOIL STARTER VALNAE =5 — 1
C-13 FENDER BH AR 1
C—14 | MCRSR—-0610 | SCREW, ®Mé6 x10¢ 7' 2Ry M6 X104 3
C~15 | MSW—0600 SPRING WASHER, 6¢ | /S*E& o
C—16 | MEW—0600 WASHER, plain 6¢ T4 5
C-17 PACKING, elbow IRy F Y 1
Cc—18 JOINT, air cleaner RREE T 1
C-19 PACKING, air cleaner IT ) —F—rtyFy 1
C—20 - AIR CLEANER LTy —F— 1
C—21 | MBt—0535 BOLT, M5 X354 AEFELE M5 X35¢ 1
C—22 | MBt—0560 BULT, M5 X607 NEXLE M5 X604 1
C—23 | MSW—0500 SPRING WASHER, 5¢ | /Y44 M5 2
C—24 | MCRSR—0675 | SCREW, @®M6 X75¢ 75 ARy M6 X754 2
C—25 | MBt—0815 BOLT, M8 X154 AFENLE M8 X154 2
C—26 | M40—3451 FRAME, engine R AN 1
C—27 | MBt—1030 BOLT, M10X 304 ANFKLE MIOX304 4
C—28 | MFW—1000 WASHER, plain 10¢ FES 109 8
C—29 | MSW—1000 SPRING WASHER, 104 | /<24 104 4
C—30 | MNt—1000 NUT, Mi0 ANAF o b MO 4
C—31| MBt— 0860 BOLT, M8 X60¢ AAELF M8 X604 3
C—32 | M40—3951 LEVER, change FrrY - 1
C—33 | M25—420 GRIP, change lever 7Yy 1
C—34| TP—3525 PIN, taper 3.54X25¢ F—rs—Ey 3.54X25¢ 1
C—35| MBt—0610 BOLT, M6 X104 ARAXRL L M6 X104 1
C—36 | M40—3651 SUPPORTER, handle NS 281 1
C—37 | MBt—0720 BOLT, M7 X20¢ NERILF M7 X204 3
C—38 | MSW—0700 SPRING WASHER, 74 | /“3E& 7¢ 3

(12)




C A # & B R @
OUT FITTING PARTS GROUP

0 Ty ” 31



C n % & B & (2
OUT FITTING PARTS GROUP
RS X & 3 ) % HuNE E
No. | DRAFTING NO. PARTS NAME UNIT | REMARKS
C—39 | MNt—0700 NUT, M7 AfaF o b M7 3
C—40 | M40—3853 ARM, tension FyyavT—h 1
C—41 | M36-2838 SPRING, return i Pl R AVAL 1
C—42 | Bb—6201—2RS | BALL BEARING, #6201w- | #—W~T1 v 7 $6201i5—nff 2
C—43 | M7 —822 ROLLER, tension A—Vfleﬁl Friavan A-W 1 |M66-0824-000
C—44| SRS—12 RING, snap S—12 2+ TNy s S—12 1
C—45 | M40—805 GUIDE, belt(upper) ~nu bz (k) 1
C—46 | M40—806 GUIDE, belt (lower) ~Higz (F) 1
C—47 | MBt —0820 BOLT, M8 X204 ANARLE M8 X204 3
C—48 | M40—3851 PULLEY, engine TyyrT—)— 1
C—49 | R5—130 KEY, 05X 5x35¢ fix— 5X5X35¢ 1
C—50 | MEW—0800 WASHER, 8.5¢X26¢X2¢ | EHE4 8.54X264X 2t 1
C—51| M40—3856 COVER ASS'Y AL b A (5E) 1
C—52 | M40—-461 CAP, belt cover NNV ANR—F 1
C—53 | M40—3855 STAY, belt cover(M) SN b HR=RF - (M) 1
C—54 | M40—3854 STAY, belt cover(E) ~N b A= RF - (E) 1
C—55 | MBNt —0800 WING NUT, M8 #®+F M8 2
C—56 | VBLA-39 V—BELT, LA-39 V~u b LA-39 2
C—57| M7 —835 BOLT, wire set T A -1k AEKRL P 1




DﬁEn"nEﬂﬁ:
ACCESSORY PARTS GROUP

17 9 756

NG

P A WL Gon BT A5 S

21 !
..... G : & =

(15)



D T B & B #
ACCESSORY PARTS GROUP
REET & 5 #h % 1645k & 2 E
No. | DRAFTING NO. PARTS NAME UNIT | REMARKS

D—1 |M40—3522 COVER ASS’Y, sub L.R. | #y#<— (52) ki1
D—2 | M40—3528 RUBBER, fender(C)L.R. | 1L 74 (C) khgl
D— 3 | M40—3529 PLATE, rubber setting(C) | L w24z (C) 2
D—4 | MBBt—0616 WING NUT, M6 X164 R M6 X164 4
D—5 | MSW—0600 SPRING WASHER, 6¢ NS 66 9
D—6 | MBt—0612 BOLT, M6 x12¢ NAEL L M6 X12¢ 5
D—7 | MFW—0600 WASHER, plain 6¢ TS 66 5
D— 8 | M40—3521 PIPE, fixing B <4 7 1
D—9 | M40—3520 STAY, cover HIN— AT — 1
D—-10 BOX SPANNER, 13X17 Ry 7 AX8F 13X17 1
D-11 BOX BAR, 8¢ Ry 2 AN— 8¢ 1
D—12 BOX SPANNER, 10X12 | &y 7 2 2s¢F 10X12 1
D—13 BOX SPANNER, 21 Koy 72 A+ 21 1
D—-14 BOX WRENCH, 17 Kyz2xved 17 1
D—-15 SPANNER, 10X13 A3+ 10X13 1
D—-16 BOX BAR@®9 ¢ PEBERY 7 ZA5— 94 1
D—17 FUNNEL Yg-—o 1
D-18 PIPE AT 1
D—19 TOOL BAG B =— L4 1
D—20 ENGINE INSTRUCION MANUAL | x> o > HuiRapags 1
D-21 INSTRUCION MANUAL | A#Rukaimz 1




